

TEST CERTIFICATE

TEST SERTİFİKASI

Certificate No / Sertifika No. : 24-IS-1776-TAT-25-IC-1135

Applicant : LINK YAPI SAN. VE TİC. A.Ş.
Başvuru Sahibi Gebze organize sanayi bölgesi 1000.sk no 1016 Çayırova/Kocaeli

Manufacturer : LINK YAPI SAN. VE TİC. A.Ş.
Üretici Gebze organize sanayi bölgesi 1000.sk no 1016 Çayırova/Kocaeli

Description of Product(s) : Seismic Snubber
Ürün Tanımları

Type/Model(s) & Technical Specifications
Tip/Model(ler) & Teknik Özellikler

Model	Load Direction	Test Position	Reached Load (N)		
			Test-1	Test-2	Test-3
SLZ	Tensile	0°	53.496	52.584	53.429
	Compression	0°	74.113	74.298	74.666
	Compression	45°	57.615	57.632	57.627
SLD1	Compression	0°	73.847	73.673	73.897
SLD2	Tensile	0°	83.604	83.634	83.721
	Compression	0°	82.941	83.173	83.910
	Tensile	45°	87.441	90.986	79.224
	Compression	45°	81.304	81.922	80.708

Tested Type/Model(s) : SLZ, SLD1, SLD2
Test Edilen Tip/Model

Reference Standard(s) * : ANSI/ASHREA Standard 171-2017
Standart(lar)

This Certificate is issued on a voluntary basis according to the relevant standards applicable test requirements*.
Bu sertifika, yukarıda tanımlı standartların uygulanabilir test gerekliliklerine göre gönüllülük esasına dayalı olarak düzenlenmiştir.*

Ref. Test Report No. : 24-IS-1776-TAT-25-0394
Ref. Denetim Rapor No

Issue Date : 03.06.2025
Basım Tarihi



For and on behalf of
TUV AUSTRIA TURK Belgelendirme
Eğitim ve Gözetim Hizmetleri Ltd.Şti
Ali Osman ÖZVEREN

This Test Certificate has been granted to the applicant based on reviewing of the test results reported in the Test Report which was issued by the lab. ITU Faculty of Aeronautics and Astronautics, Composite and Structure Laboratory upon request of the manufacturer/certificate holder.

Bu Test Sertifikası, üretici/sertifika sahibinin talebi üzerine ITÜ Uçak ve Uzay Bilimleri Fakültesi, Kompozit ve Yapı Laboratuvarı tarafından yayınlanan Test Raporu 06.01.2025'te rapor edilen test sonuçlarının incelenmesine dayanarak başvuru sahibine verilmiştir.

An Inspection/audit based on factory production control system was not performed by TÜV AUSTRIA TURK in the manufacturer's premises.

Fabrika üretim kontrol sistemi dayanak alınarak üretici firma tesislerinde herhangi bir kontrol/denetim yapılmamıştır.

Revisions to the referenced certification basis or any change of the design, materials, components or processing, manufacturing address may require the repetition of all or some of the qualification tests in order for the test report and therefore this associated certificate to remain valid.

Bahsi geçen belgelendirme dayanağındaki değişiklikler veya tasarım, malzemeler, bileşenler veya işlemedeki değişiklikler, test raporunun ve dolayısıyla bu ilişkili sertifikanın geçerli kalması için nitelik testlerinin tamamının veya bir bölümünün tekrarlanması gerektirebilir.